Managed by Platinum Foundation

GANDHINAGAR INSTITUTE OF TECHNOLOGY

AICTE Approved | Affiliated with Gujarat Technological University

[ ]
IM‘
-

'GIT-Journal of
Engineering and
Technology’

ISSN 2249-6157
(Print & Online)

Published By,

Gandhinagar Institute of Technology

Khatraj - Kalol Road, Moti Bhoyan,

Tal. Kalol, Dist. Gandhinagar-382721

Phone: 9904405900, 02764-281860/61
E-mail: director @git.org.in, jet@git.org.in
Website: www.git.org.in




GIT-Journal of Engineering and Technology (Eleventh Volume, 2018, ISSN 2249 — 6157)

About Gandhinagar Institute of Technology

Gandhinagar Institute of Technology is established by Platinum Foundation in 2006. It offers
under graduate programs in Mechanical Engineering, Information Technology, Computer
[...]
L3 = Lijk TTlianTLk, L7 = Lijk TTlln] nk.
The following is relationship of spin coefficients (18) and Lanczos scalars
1 p 1 u 2
L1:_§L4:_g, L6:_§L3:_€, L2=_L5=§ﬁ

28



GIT-Journal of Engineering and Technology (Eleventh Volume, 2018, ISSN 2249 — 6157)
Thus, the Lanczos potential scalars depends on only three spin coefficients p, uand f.
Conclusion

In this paper we have obtained Lanczos potential for FLRW metric using technique of general observers. We
have successfully established the relation between Lanczos scalars and spin coefficients, which was conjectured
by Parga et al.[2] It is hoped that the results will help researchers in obtaining Lanczos potential of non-vacuum

type.
Acknowledgement

The author is thankful to Prof. A.H. Hasmani for reading the manuscript in detail and providing his valuable
suggestions for the improvement of the manuscript

References

[1] Lanczos, C. 1962, The Splitting of the Riemann Tensor. Rev. Mod. Phys. 34, pp. 379.
[2] Ares de Parga, G., Chayoya A., A., O., and Lopez Bonilla, J. L., 1989, Lanczos Potential, Journal of Mathematical Physics 30, pp. 1294.
[3] O’donnell, P. and Pye, H., 2010, A brief historical review of the important developments in Lanczos potential theory. Electronic Journal
of Theoretical Physics 7, pp. 327.
[4] Andersson, F. and Edgar, S.B., 2000, Spin coefficients as Lanczos scalars: Underlying spinor relations, Journal of Mathematical Physics
41, pp. 2990.
[5] Holgersson, D., 2004, Lanczos potentials for perfect fluid cosmologies, Linkoping University Thesis.
[6] Ahsan, Z., and Bilal, M., 2010, A Solution of Weyl-Lanczos Equations for Arbitrary Petrov Type D Vacuum Spacetimes, International
Journal of Theoretical Physics 49, pp. 2713.
[7] Dolan, P., and Muratori, B. D., 1998, The Lanczos Potential for Vacuum Space-Times with an Ernst Potential, Journal of Mathematical
Physics 39, pp. 5406.
[8] Dolan, P., and Kim, C. W., 1994, Some Solutions of the Lanczos Vacuum Wave Equation, Proceedings of the Royal Society of London
A: Mathematical, Physical and Engineering Sciences 447, pp. 577.
[9] Maher, W. F., and Zund, J. D., 1968, A Spinor Approach to the Lanczos Spin Tensor, Il Nuovo Cimento A 57, pp. 638.
[10] Novello, M., and Velloso, A. L., 1987, The Connection between General Observers and Lanczos Potential, General Relativity and
Gravitation 19, pp. 1251.
[11] Roberts, M. D., 1995, The Physical Interpretation of the Lanczos Tensor. Il Nuovo Cimento B 110, pp. 1165.
[12] Hasmani, A. H., and Panchal, R., 2016, Lanczos Potential for Some Non-Vacuum Spacetimes, The European Physical Journal Plus
131, pp. 1.
[13] Hasmani, A. H., and Panchal, R., 2017, Lanczos Potential for Weyl Metric, PRAJNA - E-Journal of Pure & Applied Sciences,
Accepted.
[14] Chandrasekhar, S., 1998. The mathematical theory of black holes, Oxford University Press.
[15] Newman, E., and Penrose, R., 1962, An Approach to Gravitational Radiation by a Method of Spin Coefficients, Journal of
Mathematical Physics 3, pp. 566.
[16] Hawking, S.W. and Ellis, G.F.R., 1973, The large scale structure of space-time (Vol. 1). Cambridge university press.

29



GIT-Journal of Engineering and Technology (Eleventh Volume, 2018, ISSN 2249 — 6157)

Wastewater treatment of railway station using activated sludge
process

Raj Vahheta®, Anand Varindani®’, Bhavyang Zapadiya®, Kishan Patel", Jivandeep
Vora®, Nirav Vaghasia®

“Alpha College of Engineering and Technology,At. Khatraj , Gandhinagar, Gujarat, India 382781

Abstract

One of the major problems the country is facing is water shortage. Hence, it is imperative that water is conserved as much as
possible and now a days water is used at railway stations for washing and cleaning the trains and railway stations. A
substantial quantum of water is used in rail coaches, washing rails, washing trains and other human activities such as: -
restrooms and toilet flushing and “it is definitely possible to save considerable quantity”. In rail way station, the wastewater
is present in huge amount so this project is about an idea to reuse that type water by treating it to the level that it can be used
for standard purposes in the railway stations .There are many types of process which is used in our project to treat the
wastewater which is generated in railway station such as Preliminary, Primary, Secondary, Tertiary etc. And further through
that treatment process the energy can be generated from methane gas which will be released in the wastewater treatment
process. At the end of the wastewater treatment process if there is any remains of solid waste in our treatment unit, it will be
used as a ‘fertilizer.

Keywords: Activated sludge process, Gas production, Power generation, Railway station, Fertilizer

1. Introduction

The water quality of kalupur railway station has been found to deteriorate in respect of most of the parameters
by continuous discharge of water for different types of purpose and waste waters in the Railway stations such as
platform wastewater and wastewater generated during washing of rails and trains and other human activities,
such as restrooms, toilet flushing. Very high content of o0il & grease and phethogenic compounds in sewers are
found in the wastewater. The enhancement of turbidity and colour is due to high total suspended solids in
wastewater of railway station. High contents of phosphate, nitrate, chloride, BOD and compounds of
phosphorus and nitrogen along with other components in the Railway wastewater have given rise to
eutrophication. For execution of this plant we prefer the kalupur railway station. The area of kalupur railway
station is 1.36 sq km. The travelers (population) passing throughout the day is 65,000 approximately.
Approximately 250 trains are daily arriving at station out of which the water consumption to wash one bogie’s
washroom that is 50 liter per bogies. Approximately 15 train’s washrooms are wash daily. So Total water use to
wash 1 train is = 50 x 25 = 1250 liters/train. About 60% of the Suspended solids of sewage are removed by
sedimentation, 75% by chemical coagulation and settling, and 90% by complete treatment, such as by the
activated sludge or the trickling filters. At the end of the process the gas will produce by sludge in sludge
digestor. The amount of gas produce is about 0.6 cubic.m per kg of volatile matter present in the sludge. The gas
produce usually contains 65% methane, 30% carbon dioxide, and trace amount of other gases. Energy will
produce from this generated gas. The sludge which remaining at the end of the process we use that remaining
sludge as a fertilizer.

The advantages

e To reduce the cost of water which is supply by the municipality to railway station.
To reduce the cost of electricity.
At the end of the process, if we have some extra surcharge water than that water we are going to use for
different purposes like in cooling water , gardening , toilet flushing, road washing etc.

e The energy will produce from methane gas with the help of sludge digestor.

e Sludge which remaining at the end of the process use as fertilizer.

* Anand Varindani Tel.: +91-8469062268
E-mail address: varindanianand @ gmail.com

30



GIT-Journal of Engineering and Technology (Eleventh Volume, 2018, ISSN 2249 — 6157)
1.1 Brief about units

1. Preliminary treatment:-
e We are providing screen bars as well as grit chamber.
e The Main function of screen bar is to remove large particles
e And grit chamber is provided to remove inorganic matter.

2. Primary treatment:-
e The purpose of the Primary sedimentation tank (PST) is to remove organic matter.
e Efficiency of removal of suspended solid is 60-70 %.
e Efficiency of removal of BOD is 30-40 %.

3. Secondary treatment:-
e Secondary treatment process is basically done by activated sludge process it is suspended growth
process.
e [t consists of two tanks one is for aeration tank where microorganisms are grown second one is a
clarifier where the settling of impurities take places.

4. Tertiary treatment:-
¢ Simple Chlorination process.

1.2 Objetives

The main and important aspects and objective of this topic is to treat the wastewater which is generated in the
railway station.

e  The wastewater is to be treated and can also be further use in the standard purposes such as: - rail
coaches, washing rails, washing trains and other human activities such as: - restrooms and toilet
flushing and also to clean the railway station.

e  From this treatment process methane gas can be generated and can also be further used as a energy
source.

e And if there is any type remaining sewage there will an arrangement by which that type of solid waste
can be further used as fertilizer.

e  The design of the treatment unit will be done in such a way that the cost of the treatment could be
lesser as much as possible.

1.3 Scope

Through this project sustainable quantum of water can be saved and could also make a difference in ‘saving
water’ which will play an important role in environmental factor such as in enhancement of water quality.
e It can also be beneficial in an economical way such as saving the charges of water from municipality.
e  Sufficient amount of methane gas will be produced or can be released by which the energy generation
can be done and by that we can save the electricity charges.
e  Usage of remaining sewage will be done as a fertilizer.
e It will also make a difference in saving water and therefore in the ‘water pollution acts’ as the water is
to be treated it will help in decreasing the water pollution which is done at the railway station.

2. Discharge

The water consumption to wash one bogie’s washroom. that is 50 liter per bogies. if Approximately 15
train’s washrooms are wash daily.So for that

=50 x 25 = 1250 liters/train. (25 bogie per train)

Daily water consumption for washing train

= 1250 x 15 = 18750 liters/day

~ 18.75 kld.

Domestic waste water generation = 500 kld (from source)

=518.75 kld

~0.51 MLD

31



GIT-Journal of Engineering and Technology (Eleventh Volume, 2018, ISSN 2249 — 6157)
3. Details about units

Screen bars:-Screening is the first unit operation (physical unit operation) in wastewater treatment plants. A
screen is device with openings generally of uniform size. The screening elements may consist of parallel bars,
rods, gratings or wire mesh or perforated plates, and the screens may be of any shape although generally they
are circular or rectangular.

Grit Chamber:- Grit has as a specific gravity ranging from 2.4 to 2.65. The design is based on Size & specific
gravity of particle.

Primary Sedimentation tank (PST):- There are two types of tank i. Rectangular ii. Circular. We are not
providing rectangular tank because they are economical for large plant so we are providing circular tank.

Screens
( to remove
floting matter)

Preliminary
Treatment

Grit chamber
(toremove in
organic matter)

Primary
sedimentation tank
( to remove organic
matter)

Primary Treatment

Secondary
Treatment

Activated
Sludge Process

Tertiary Treatment Chlorination

Sludge Thickner

Sludge digester

Sludge drying bed

Fig.1 Flow chart of treatment plant

32



GIT-Journal of Engineering and Technology (Eleventh Volume, 2018, ISSN 2249 — 6157)

AERATION TANK
(CONTACTOR)
SECONDARY
- PRIMARY R -
a O00O0O0 z
w T -
> JO OO QO O > -
LI_ _‘, - Mo _— - &
2 00000 w
RECIRCULATION 1
AERATION TANK i

(OPTIONAL) ACTIVATED SLUDGE

SLUDGE
SLUDGE DRYING BEDS
THICKNER ~ SLUDGE
DIGESTION
TANK

Fig.2 Flow dia. of activated sludge process
Secondary (biological) treatment:-

Activated Sludge Process:-
e  The activated sludge is the sludge which is obtain by settling sewage in presence of abundant oxygen
so as to be supercharged with favourable aerobic micro-organisms.
e In this process tank are provided
1. Aeration tank
2. Secondary clarifier
e The effluent from the primary settling tank is mixed with a dose of activated sludge and is aerated in an
aeration tank for 4 to 8 hrs.
e  Efficiency of BOD removal is 80-95 %
e  Efficiency of bacteria removal is 90 — 95 %

Sludge digestor
e The Purpose of use this digestors is to produce Methane gas.
e It consists of a circular R.C.C tank with hoppered bottom and
e  having a fixed or a floating type of root over its top.
e  Digestors have two types of roof

1. Floating type

2. Fixed type
Through this digestor gases are produce and this gases of decomposition are collected in a gas dome.
The digested sludge which settles down to the hoppered bottom of the tank is removed under
hydrostatic pressure, periodically, once a week or so.

33



GIT-Journal of Engineering and Technology (Eleventh Volume, 2018, ISSN 2249 — 6157)

" 3
Q=0.5m?/s To 2" treatment

Sludge Digestion

70% Volatice 30% non Volatice Digested Sludge

65% Gases 35% Digested

65%C0,

i 65%CH, 5% Other gases

8800 kcal/

Fig.3 Layout of gas production

4. Gas Production

If it is possible to analyse the wastewater to be treated, and to determine the characteristics of the sludge, its gas
producing ability may be estimated. About 60% of the Suspended solids of sewage are removed by
sedimentation, 75% by chemical coagulation and settling, and 90% By complete treatment, such as by the
activated sludge or the trickling filters, preceded and followed by sedimentation.The amount of gas produce is
about 0.6 cubic.m per kg of volatile matter present in the sludge.The gas produce usually contains 65% methane,
30% carbon dioxide, and trace amount of other gases. The heat content of methane is approximately 3600 kJ/m3
(8800 kC/m3).

4.1 Cost of units

The prices given here are only indicative and meant to give an idea. All capacities given are in KLD ( Kilo litres
/day,

kilo= 1000 litres).

e 5.0 KLD STP = Rs.5.0 lakhs.

¢ 10 to 15 KLD = Rs.8.0 lakshs.

25 KLD = Rs.15.0 Lakhs.

35 KLD = Rs.18.0 Lakhs.

50 KLD = Rs.35.0 Lakhs.

75 KLD = Rs.40.0 Lakhs.

100 KLD = Rs.30.0 Lakhs. (All civil work for this size to be built by buyer)
Also please note:

Prices given are exclusive of Value Added Tax and excise duties (if applicable)

34



GIT-Journal of Engineering and Technology (Eleventh Volume, 2018, ISSN 2249 — 6157)

o Supplier will charge a separate amount for installation and starting up the STP. This can cost an additional 5
to 10%

e Prices for MBR systems are not given since they involve a substantial import content and hence it would be
better to approach companies that offer such a sytem for a price directly.

Conclusion

Although the initial installment cost is high but the maintenance cost is found to be very economical and hence
can be put in use. There is significant reduction in BOD level as well as Total organic carbon content. Again
there is significant high reduction in hardness Complete removal of colour and odour enhances its purification
efficiency. Also about 100 % disinfection has been achieved after post treatment. There seen to be high
reduction in metal ion and total dissolved solid content. Removal of alkanity of water also a major advantage.
So from the above fact the whole treatment is seem to be economical and highly efficient for water treatment
containing high organic as well as inorganic components and also gives nearly complete disinfection which may
be used for Tap water.

References

[1] Sewage disposal and air pollution engineering, Author: Santosh Kumar Garg first edition:march,1979

[2] waste water engineering Author: Dr. B.C.Punmia, Er.Ashok.K.Jain, Dr.Arun K.Jain for design criteria and design units.
[3] Apha standard book for parameters test

[4] Indian standard specifications for drinking water IS:10500 waste water disposal , standards, ambient , air quality standards
[S] AWWA. In Water Quality and Treatment: A Handbook of Community Water Supplies, 4th Ed.; McGraw-Hill.

[6] Metcalf & Eddy, Inc. Wastewater Engineering: Treatment and Reuse, 4th Ed.; McGraw-Hill.

35



GIT-Journal of Engineering and Technology (Eleventh Volume, 2018, ISSN 2249 — 6157)
Estimation of Passenger Car Unit at Signalized Intersection

Harsh Dobariya®, Dharam Bhatt", Sivam Bohare®, Bhaumik Bhatt®, Pranav Dholiyaa*